
Study of Pilot-scale Filtration at 
Minneapolis Water Works

Nils Darre Seip

Civil and Environmental Engineering

Supervisor: Stein Wold Østerhus, IVM
Co-supervisor: Raymond Hozalski, University of Minnesota

Cynthia Halle, IVM

Department of Hydraulic and Environmental Engineering

Submission date: March 2014

Norwegian University of Science and Technology



 



i 

 

Norwegian University of Science and Technology  

Department of Hydraulic and Environmental Engineering 

 

Assignment title:  

Study of Pilot-scale Filtration at Minneapolis Water Works 

Date: 28.03.2014 

TVM4905  

Water Supply and Wastewater 

Systems, Master’s Thesis 

Name:   

Nils Darre Seip 

Professors/supervisors:  
[...]
organic carbon, ultraviolet absorption and geosmin – and consequently obtaining an understanding of 

GAC sorption capacity at MWW. Additionally, a description of GAC filter removal of ammonium, 

nitrite, nitrate, particles and turbidity is an affirmed goal. Within the study of GAC, a comparison of two 

different products, Calgon-F400 and Norit F-400 should be obtained. Last but not least, a comparison 

between GAC and anthracite based filters should be established with a discussion on potential future 

benefits with GAC filtration at MWW.   



4 

 

  



5 

 

3. Background 

3.1 Taste and Odor Issues in Minneapolis 

T&O events have led to customer dissatisfaction in Minneapolis for years. Figure 1 shows the number of 

monthly registered customer complaints regarding T&O at MWW, from November 2007 to November 

2013. The general trend is that T&O complaints occur more frequently during late spring, summer, and 

early fall. Most notable, however, are perhaps the two tallest columns, counting 81 and 98 registered 

complaints, in July 2008 and March 2010 respectively. In July 2008, 79 complaints were received within 

a period of six days – 72 of which described the T&O as either “musty” or “swampy/lake”. In March 

2010, 93 complaints were received within a period of 10 days – 79 complaints this time characterized the 

T&O as “fishy”.  

Among the various registered complaints, “musty”, “earthy”, “swamp/lake” and “fishy” are highly 

represented. Earthy, musty T&O is a common problem for surface water utilities, and is typically caused 

by geosmin or 2-methylisoborneol (MIB-2) (Choi et al., 2010). Geosmin and MIB-2 are organic 

compounds mainly produced by blue-green algae (cyanobacteria) (Chang et al., 2007) and are described 

more carefully in section 4.4.3. In this report, geosmin is the T&O compound given most attention. 

Fishy tasting and smelling water can be caused by numerous compounds, but are generally produced by 

algae, and a blossom will typically occur in spring – a description that corresponds well with the T&O 

event of Minneapolis in March 2010 (Figure 1). In addition to the major event in March 2010, smaller 

events of complaints about fishy T&O have occurred every year from 2007 to 2013.  

 



6 

 

 

Figure 1: Registered complaints at MWW from November 2007 to November 2013 

 

Figure 1 shows that in 2013, notably fewer customer complaints were received compared to previous 

years. The geosmin concentrations in the treated water were, accordingly, kept below the T&O threshold 

of 5 ng/L (Figure 2). MIB-2 concentrations in the treated water during the same period were also below 

the threshold for detection – measuring a maximum concentration of 3.3 ng/L (T&O threshold for MIB-2 

is 15-18 ng/L). 

Figure 2 shows the influent and effluent concentrations of geosmin at MWW from the end of 2012 

throughout the year of 2013. Despite the low effluent concentrations, the raw water carried concentrations 

that occasionally well exceeded the human T&O threshold. Thus, MWW maintained sufficient removal 

rates of geosmin in 2013.  Successful removal seemed to be valid for MIB-2 and other T&O compounds. 

The sufficient removal rates of 2013 are explained by a new management with a stricter policy regarding 

the use of T&O measures. The current T&O measures at MWW consist in application of potassium 

permanganate for oxidation and powdered activated carbon (PAC) for sorption (further explained in 

section 3.3.1). The new policy requires application of PAC, not only when needed, but continuously 

throughout the whole year. Addition of potassium permanganate is also being done more frequently –

whenever the slightest odor is detected in the river water. 

0 

2 

4 

6 

8 

10 

12 

14 

16 

18 

20 
N

u
m

b
e

r 
o

f 
co

m
p

la
in

ts
 

81 98 



7 

 

 

Figure 2: Geosmin concentrations at MWW treatment plant. The human T&O threshold is about 5 ng/L. 

 

Improvements were obtained in 2013. Nevertheless – earthy/musty/swampy/fishy water remains one of 

MWW’s constant threats. The current T&O removal processes seem to be efficient, but are costly, both in 

economical terms and the need of high alert from the staff.  

0 

5 

10 

15 

20 
G

eo
sm

in
 c

o
n

ce
n

tr
at

io
n

 [
n

g/
L]

 

Influent geosmin concentration [ng/L] Effluent geosmin concentration [ng/L] 



8 

 

3.2 Introduction of Minneapolis Water Works 

MWW provides potable water for about half a million people plus different institutions and industries, 

and has a daily water production of 212 000 m
3
. MWW is located in Minnesota, U.S. and is surrounded 

by a typical continental climate. Summers are warm and humid, while winters are cold and snowy.  The 

shifting seasons, combined with the use of a surface water source, ensure that MWW are fed with raw 

water of fluctuating quality over the course of one year. The varying conditions can be illustrated by the 

average temperatures of July and January, which are 23.2 °C and -9.1 °C, respectively (ClimateSations, 

2014). Figure 3 shows the location of Minneapolis, at the west bank of the Mississippi river, and also 

indicates (with the red pointer) how the raw water intake of MWW is located north and upstream of the 

city. In the lower right of the picture, we can see the city center of St. Paul. The municipality of St. Paul 

also uses Mississippi water to supply their citizens. River water is led to the treatment plant in St. Paul 

through a system of lakes. 

 

 

  

Figure 3: Location of the raw water intake of Minneapolis Water Works. (GoogleMaps, 2014) 



9 

 

3.3 Minneapolis Water Works – Existing Water Treatment and Future Plans  

MWW has a dual treatment scheme – consisting of one granular media filtration plant and a parallel 

membrane ultrafiltration (UF) plant. As shown in the schematic of Figure 4, the pre-treatment is located at 

Fridley Softening Plant before the water is sent into two parallels, systems, at Fridley Filter Plant and 

Columbia Heights Filter Plant, respectively. During normal operation condition, 67% of the stream 

passes through the granular media filtration and 33% through the membrane filters. Nevertheless, both 

parallel systems are capable of covering the full water demand alone. These parallel systems increase 

safety and enable MWW to shut one down for maintenance purposes. Moreover, the utility operators can 

choose between two processes based on the characteristics of the influent water. (Rydell and Kraynick, 

2013) 

Pre-treatment consists of coagulation with aluminum- or ferric sulfate and slaked lime addition for 

increased alkalinity. CO2 is then added for pH control before the water is sent to either granular media 

filtration or membrane filtration. The granular filtration process (framed red in Figure 4) is based on a 

conventional filtration concept with anthracite based trimedia filters (anthracite with sand and gravel). 

Ferric chloride is used as flocculant and chlorine gas and ammonia are added in order to disinfect with 

both chlorine and chloramines. Granular media filtration processes are reviewed in section 4.1. The UF 

plant has a capacity of 265 ML/d and was the largest of its kind in North America when commissioned in 

2007. The UF plant provide MWW with additional protection against chlorine-tolerant organisms such as 

Cryptosporidium (Pressdee et al., 2005). 

  



10 

 

 

 

 

 

  

         Figure 4: MWW treatment schematic. The granular filtration process is shown in the red frame. 



11 

 

3.3.1 Treatment of Taste and Odor at Minneapolis Water Works 

Currently, MWW disposes a standby system which can be activated when T&O compounds are detected 

in the raw water. The system involves addition of potassium permanganate for oxidation of T&O-causing 

compounds – followed by addition of PAC for T&O removal through sorption. As already mentioned, 

PAC is currently added. As discussed in section 4.2.2, the use of PAC has some disadvantages compared 

to other T&O measures – one being the potential high costs when used extensively. Hence, it was 

suggested to replace the existing anthracite filter media with GAC, adding sorption capability and 

replacing the PAC as sorbent. The proposed substitute will clearly change the granular media filtration 

step (colored red in Figure 4) and hopefully increase T&O removal.   



12 

 

  



13 

 

4. Literature Review 

In this chapter the theoretical basis for the study is reviewed. The first section describes the unit process 

of filtration, and discusses the uses of different filter media. In the second part, the important phenomenon 

of sorption is reviewed, including a comparison of powdered and granular activated carbon as sorbents. In 

the third and final section, GAC filtration with biological geosmin removal is discussed. 

4.1 Filtration in drinking water treatment 

Filtration is in this report referring to granular media filtration. Typically, in the context of water 

purification, other forms of filtration are more specifically labeled (e.g. membrane filtration).  

The purpose of drinking water filtration is the separation of solids from water, by interposing a medium, 

such as sand or GAC, through which the water can pass. Flocs and other impurities are retained in the 

medium, while the water passes through. A typical process treatment train for surface water is shown in 

Figure 5. This process is based on “conventional” filtration (meaning that there is coagulation, 

flocculation and a primary particle separation step prior to filtration). Figure 5 reflects the process at 

MWW, where sedimentation is used as the primary particle separation step. Alternatively, water can be 

filtered directly after coagulation and flocculation. This is known as “direct” filtration and is mostly used 

for low turbidity waters. Another option, “in-line” filtration, involves filtration without flocculation and 

sedimentation, making coagulant addition the only pre-treatment. Filtration and coagulation then occurs 

simultaneously in the filter. MWW is using a surface water source, which typically leads to conventional 

filtration as the desired process; direct and in-line filtration fits with more stable raw waters with 

consistently low turbidity and color (Au and LeChevallier, 2004). 

 

 

Figure 5: Treatment train for a conventional filtration process 

 



14 

 

Empty bed contact time (EBCT) is a key design parameter for effective filter-sorber beds (Kim, et al., 

1997).  EBCT is calculated by dividing empty bed volume by flowrate through the granular media. Thus, 

increasing the bed volume or reducing the flow rate through the filter will result in longer EBCT. The 

EBCT is an important parameter in GAC filters design, as it affects the sorption capacity development. 

Higher EBCT values can delay breakthrough and reduce the GAC replacement/regeneration frequency. 

Typical EBCTs for water treatment applications range between 5 to 30 minutes. (Crittenden and Harza, 

2005) 

4.1.1 Filtration Mechanisms 

Separation of substances from water can be achieved by numerous mechanisms within the filters, 

depending on the media type and operation conditions. Particles larger than the filter bed pores will 

remain on the bed, a mechanism often referred to as straining. If filter grains are small, filter bed pores are 

small – leading to frequent clogging when the influent has a high particle concentration. This mechanism 

occurs mainly in slow filters, as rapid filtration processes remove larger particles (iron or aluminum flocs) 

in the preceding removal process of sedimentation or flotation. In rapid filtration the particle removal 

normally occurs inside the filter bed. The clogging then spreads over the whole filter bed height. As seen 

in Figure 6, suspended and colloidal particles have different ways of being transported to the filter media. 

(TU-Delft, 2013) 

 

Figure 6: Ways of particle transportation within a filter medium (TU-Delft, 2013) 

  

The particle will typically follow the pathway of the flowing water through the filter. The pore structure 

of the filter bed will however make the water pathway complex and irregular. If the pathway gets curved, 

heavy particles are subjected to attach to the medium due to inertia. When the water flow approaches a 

filter grain, particles can become intercepted. Heavier particles are often attached to the filter through 

sedimentation, whereas particles of smaller mass can be captured due to diffusion. In parts of the filter 

turbulent flow can occur, and particles might get transported to the media grains. (Crittenden and Harza, 

2005) 



15 

 

Consequently, suspended and colloidal particles may be attached to the filter grains when exposed to each 

other. Van der Waals forces give an attracting effect between grain and particle. Electrostatic forces can 

lead to both attraction and repulsion, depending on the particle charge. As suspended colloidal particles 

normally have a negative charge, particles are destabilized by coagulation. Destabilization makes particles 

floc more easily but can help the filtration as well – as e.g. sand filters, potentially repulsing colloidal 

particles of negative charge. (TU-Delft, 2013) 

Chemical and biological mechanisms can also be present in the filter bed. Among possible biological 

mechanisms in the filters we find bacterial oxidation of manganese and decomposition of methane, 

ammonium (described in section 4.4.5) and biodegradable organic matter. Decomposition of methane in 

the filter results in an uninhibited bacteria growth of bacteria leading to rapid clogging. Consequently, any 

methane must be removed prior to filtration. (TU-Delft, 2013) 

4.1.2 Filter Media 

There is a variety of granular filter media products available. There are different standard ways of 

expressing the main characteristics of filter media. The “effective size” represents the size of a sieve 

opening which permits 10 percent of media particles (by weight) to pass. “Uniformity coefficient” 

indicates the sieve opening that will just pass 60 percent (by weight) of a representative sample of the 

media, divided by effective size. The “apparent density” describes the media weight per apparent volume, 

giving a reflection of porosity. The “iodine number” expresses the amount of iodine adsorbed by one 

gram of carbon at equilibrium with a 0.02N iodine concentration filtrate  (Crittenden and Harza, 2005). 

Typical filter media are addressed with typical characteristic values in Table 1.  

Table 1: Typical filter media characteristics (Crittenden and Harza, 2005) (Ratnayaka et al., 2009) 

Type 
Apparent Density 

[g/ml] 

Iodine Number 

[mg/g] 

Effective Size 

[mm] 

Uniformity Coefficient 

(max.) 

Sand ~2.65 - 0.4-0.8 1.3-1.7 

Anthracite ~0.73 - 0.8-2.0 1.3-1.7 

GAC 0.4-0.6 600-1200 0.8-2.0 1.3-2.4 

 

  



16 

 

In this section, three main categories of filter media are described: Sand, Anthracite and GAC. On top of 

different media products, there are also different ways of arranging a granular media filter. The filter can 

be arranged as a “monomedium” (e.g. silica sand), a “dual media” (e.g. anthracite coal and sand) and a 

“trimedia”/“multimedia” (e.g. coal, sand and gravel).  (Au and LeChevallier, 2004). Hence section 3.3, 

the filters used in the MWW pilot plant are trimedia types, having a layer of sand and gravel underneath 

the main media.  

Silica sand is the most common filter medium used in drinking water treatment. Sand filters with low 

flow rate per unit of surface (typically 0.04-0.40 m/hr) are known as “slow sand filters”. Slow sand 

filtration is the original way of filtering in water treatment, and is based solely on the formation of a 

biologically active layer on the filter bed top. Although slow sand filters are still in use in some European 

cities, “rapid filters” (typically 0.4-3.1 m/hr) of sand or other granular media have been the typical filter 
[...]
of TOC dissolved in the water. In this report DOC is accurately defined as the TOC with a smaller size 

than 0.45 µm. Typical DOC concentrations are of 80-90% of TOC. (Crittenden and Harza, 2005) 

A common way of determining TOC is to measure both Total Carbon (TC) and Inorganic Carbon (IC). 

TOC is then found through subtracting the IC from TC. Other typical measurements of TOC include 

removal of the IC prior to measurement, through purging the acidified sample with carbon-free air, then 

measuring the carbon remaining. This variant is known as non-purgeable organic carbon (sometimes 

abbreviated NPOC). (EPA, 2005) 

  



25 

 

4.4.2 Ultraviolet Absorption 

Specific ultraviolet absorption (SUVA) is a relationship between the UV absorbance at 254 nm 

wavelength (UV254) and the DOC concentration of a water sample (Equation 6). Water samples are 

filtered before injected into a spectrophotometer for absorption measurement at 254 nm UV. Although 

both DOC and UV254 reflect NOM content, the ratio between the two can vary with different water bodies 

and throughout different seasons. SUVA determines the disinfection by-product formation potential, and 

has often been put in correlation to the hydrophobic share of NOM. Thus, SUVA can provide information 

concerning changes in NOM composition. SUVA is reported in units of L/mg · m. (EPA, 2005) 

 
     

     
   

 
(6) 

Color in drinking water is also measured as absorption through spectrophotometers, typically using 410 

nm UV light (NSA, 2002). 

4.4.3 Geosmin 

Intuitively, “geosmin” is derived by the Greek words for earth “ge” and odor “osme”. Geosmin, Trans-

1,10-dimethyl-trans-9-decalol, is a metabolite of actinomycetes, cyanobacteria and some other 

microorganisms, and is typically produced in northern climates. Geosmin production peaks in the summer 

season (Zaitlin and Watson, 2006). Chemically, it is described as a bicyclic alcohol, with the formula 

C12H22O; the geosmin molecule has two saturated 6-carbon rings with two methyl groups and one 

hydroxyl group (Chang et al., 2007).  

 

Figure 11: Molecular structure of geosmin. 

 



26 

 

Geosmin can be detected by humans at low concentration, with an odor threshold concentration,  typically 

ranging from 4 to 10 ng/L. Removal of geosmin from water can be done through physical, chemical or 

biological treatment (Scharf et al., 2010). However, the common unit operations of coagulation, 

sedimentation, and filtration are often insufficient at lowering geosmin concentrations below the T&O 

threshold (Bruce et al., 2002). 

4.4.4 Particles and Turbidity 

“Finely divided solids of greater size than molecules”, typically fall within the definition of particles, and 

include a great variety of organic (e.g. DNA and polysaccharides) and inorganic (e.g. clays and silts) 

water constituents. Particle content represents a relevant water property in both hygienic and aesthetic 

terms. Two main reasons for removing particles are the potential negative impact on water treatment 

processes and the potential health threat of pathogenic particles. Particles are often, have a relatively large 

surface area compared to their small mass, and serve a potential adsorption sink for toxins like heavy 

metals and chlorinated hydrocarbons. Furthermore, natural organic matter can be absorbed onto particles, 

potentially disturbing disinfection. The natural sources of particles in water include weathering of soil, 

chemical precipitation, atmospheric deposition and biologic activity by algae, bacteria and other higher 

microorganisms. Anthropogenic activities like industry and agriculture can also affect the particle 

situation in a water source.(Crittenden and Harza, 2005). 

Turbidity is a measurement that addresses the cloudiness of water, and is a result of scattering and 

absorption of light by suspended solids. Turbidity is measured in nephelometric turbidity units (NTU) and 

is defined as “an expression of the optical property that causes light to be scattered and absorbed rather 

than transmitted with no change in direction or flux level through the sample” (Rice et al., 2012). U.S. 

regulations set a requirement of a maximum of 0.3 NTU in 95% of the monthly filtered water samples. 

Most utilities therefore set their treatment goal to 0.1 NTU. Although turbidity is widely used as the 

parameter describing particle concentration, turbidity measurements cannot be mutually related to any 

other quantifiable particle presentation. (Crittenden and Harza, 2005) 

Particle removal is done through sedimentation or flotation and through various types of filtration. A 

typical treatment scheme includes preceding coagulation and flocculation. Coagulants aid in destabilizing 

colloids so that particles can grow together during flocculation. Quantification and analysis of particulate 

matter in waters can be done through gravimetric techniques, particle size counting and microscopic 

observation. (Crittenden and Harza, 2005) 



27 

 

4.4.5 Ammonium, Nitrate and Nitrite 

Nitrogen is present in natural waters in the main forms of ammonia gas (NH3), ammonium (NH4), nitrate 

(NO3
-
) and nitrite (NO2

-
). Transformation between these forms is thoroughly related to biologic activity, 

as nitrogen is a vital nutrient for vegetation and living organisms (Rice et al., 2012). The changeover in 

state from ammonia to nitrate is known as nitrification. Nitrification requires oxygen and two separate 

genera of bacteria (respectively Nitrosomonas and Nitrobacter) as indicated in equations 7 and 8. 

                                Nitrosomonas  

 NH3 + ⅔O2        →     NO2
-
 + H

+
 + H2O 

(7) 

                                Nitrobacter  

 NO2
-
 + ½O2       →      NO3

-
 

(8) 

Total reaction: NH3 + 2O2         →      NO3
-
 + H

+
 + H2O 

(9) 

(Droste, 1997) 

Nitrification is also temperature dependent as the oxygen uptake of water is reduced with a reduction in 

temperature. Moreover Nitrosomonas and Nitrobacter will grow slower with reduced temperature, as they 

both grow optimally around 20-30°C (AWWA, 2006). 

Among several applications, nitrate is widely used in inorganic fertilizers. Nitrates are also present in 

vegetation, as they are a key nutrient for plants. Another natural source of nitrates is the endogenous 

production in mammals. Nitrates can thus appear in surface waters and ground waters from agricultural 

activity, septic tanks and more. (Crittenden and Harza, 2005) 

 

  



28 

 

  



29 

 

5. Materials and Methods 

In this study, samples have been collected at a pilot-scale filtration set-up. The pilot-scale filtration plant 

is described in section 5.1, and the operational history and conditions are reviewed in section 5.2. Water 

sample collection and storage methods are presented in section 5.3. Thereafter, the different analysis 

instruments and methods are reviewed, and ultimately the procedure of doing a sorption isotherm batch 

test is explained. 

5.1 Pilot-scale Filtration Plant 

As the main action of the research project, a pilot-scale filtration plant was constructed at the MWW 

Fridley Softening Plant. The pilot-scale plant was designed as shown in Figure 12. The red framing of 

Figure 12 underlines the fact that the pilot plant is taking water from the recarbonation tank effluent and 

mimicking the replacement at Fridley Filter Plant which is displayed in a red frame in Figure 4. The pilot 

plant consists of eight parallel filter columns, which include three different filter types; three columns 

have GAC produced by Calgon, two columns have GAC produced by Norit and three columns have the 

anthracite filter media currently in use at the full-scale plant. The filter columns are all trimedia filters, 

having two additional layers consisting of sand and gravel. 

 

Figure 12: Schematic of the granular filtration pilot-plant. *Sulfite is only added in the rare cases of chlorination prior to 

filtration. 



30 

 

After the water is taken from the recarbonation tank effluent, hydrochloric acid (HCl) is added to lower 

the pH from around 10 to 8.0-8.5. In certain cases, the operators can decide to chlorinate the water both 

before and after recarbonation, meaning that chlorinated water could be fed to pilot plant and the filters – 

which is not desired, as high chlorine levels could kill the biological flora in the filters. The biological 

activity in the GAC filters is an important object of study for the UMN in this research project. Hence, 

sulfite will be added to dechlorinate the water, if needed. Just as for the full-scale filtration plant, ferric 

chloride is added as flocculant. After the sedimentation step, the pilot plant has a “Feed Tank”. The 

purpose of the feed tank is to ensure steady hydraulic conditions for 8 small pumps lifting water into each 

of the filter column. Backwashing of the filters is done every 4 days, and consists of 5 minutes of air 

scour followed by 10 minutes of chloraminated tap water. The operation parameters of the pilot-scale 

filters are quantified in Table 2. The loading rate of 2.44 m/hour (58.7 m
3
/ m

2
·day) corresponds to the 

same loading rate per area as for the full-scale plant (1 gallon per minute per square feet).  

Table 2: Pilot plant operation parameters 

Parameter Value 

Empty Bed Contact Time [min] 12.7 

Flow Rate [m/hour] 2.44 

Time of Backwash Air Scour [min] 5 

Backwash Air Scour Rate [m
3
/ hour·m

2
] 71.5 

Time of Backwash Water [min] 10 

Backwash Water Flow Rate [m/hour] 41.4 / 24.2 (GAC / Anthracite) 

Time Between Backwashes [days]   4 

The filter columns all have an inner diameter of 95.25 mm (3.75 inches). The filters are vertically built up 

as shown in Table 3. Table 4 displays the characteristics of the two types of GAC used in this pilot plant: 

Calgon F-400 and Norit F-400 

Table 3: Filter media depth distribution 

Column Media Depth [mm] 

1, 4 and 5 

Anthracite 457 

Sand 254 

Gravel 102 

2, 3, 6, 7 

and 8 

GAC 508 

Sand 305 

Gravel 102 



31 

 

Table 4: Physical characteristics of GAC (CalgonCarbon, 2012a) (Norit, 2013) 

Granular Activated Carbon Characteristics 

Type 

Apparent 

Density 

[g/mL] 

Iodine Number 

[mg/g] 

Effective 

Size [mm] 

Uniformity 

Coefficient 

(max.) 

US Mesh 

USS 
Oversize 

[%] 

Undersize 

[%] 

Calgon  

f-400 
0.49 1000 0.55-0.75 1.9 12 x  40 5 4 

Norit 

f-400 
0.49 1000 0.7 1.6 12 x  40 5 4 

 

 

Figure 13: Picture of the filter columns of the pilot-scale filtration plant of MWW. 

 

 



32 

 

5.2 Pilot Plant Operation and Conditions 

Commissioning of the pilot filters was on October 25
th
. 2013, but due to different problems, one month 

was necessary to achieve stable operational conditions. The filters were continuously run from November 

25
th
.  

Figure 14 has an overview of pilot plant operation days and the corresponding temperature in the raw 

river water. It shows that the pilot plant filters have been running almost entirely with raw water of about 

1.1 °C.  

 

Figure 14: Raw water temperatures as a function of pilot plant operation days 

November had 20 days without operation due to problems with the feed from the recarbonation tank of 

the full-scale plant and the need for replacing a pump that stopped working. This demonstrates one of 

many practical challenges related to the start-up of a new pilot plant.  

Figure 14, moreover, reveals that the addition of chemicals has not been steady for each day of operation. 

Furthermore, the correct dosing of HCl and FeCl3 was not achieved before the end of November, and the 

correct dosing of geosmin was still not under control by the end of February. These difficulties are related 

to the challenges with pumping a small volume accurately into a water flow. 

  

0.0 

1.0 

2.0 

3.0 

4.0 

5.0 

6.0 

7.0 

8.0 

9.0 

0 10 20 30 40 50 60 70 80 90 100 110 

R
aw

 w
at

e
r 

te
m

p
e

ra
tu

re
 [

C
°]

 

Operation day 

December 17: Operation day 29 - First day of geosmin spiking 

November 13: Operation day 3 - First day of HCl and FeCl3 dosing 

November 25: Operation day 7 - filters run  almost continuously after this day 

October 25: First day of operation 

Operation days 36-42 and 74-94: No geosmin spiking (pump breakdown)  



33 

 

5.3 Sample collection and storage 

This study has been done by repeating the following routine: 

 Collecting and storing/preserving samples from the nine sample points in the pilot plant (one at 

the filter columns influent and one at each of the eight filter effluents). 

 Analyzing the samples with respect to different water quality parameters. 

Water samples tested for nitrate should be collected in glass or polyethylene containers (EPA, 2012). 

Hence, 80 ml glass bottles were used to collecting samples. These samples were used both for particle and 

nitrate/nitrite analysis. The sampling bottles were always prepared by cleaning with dishwashing 

detergent and tap water before afterwards rinsing three times over with deionized water. When collecting 

samples for TOC analysis, specifically designated glass vials were used. The vials were prepared due to a 

standardized protocol: washed, rinsed with deionized water, air dried and finally baked (put in 550°C 

oven for six hours).  

Samples were withdrawn from the nine designated sample ports, always after flushing the sample port for 

ten seconds in order to empty any old water. Figure 15 shows sample point of one of the GAC Norit filter 

columns, which represents the appearance of all nine sample ports.  

 

Figure 15: Sample port at the filter column effluent (marked with a white ring) 



34 

 

Samples were placed in a refrigerator at 4°C immediately after collection and kept refrigerated until time 

of analysis. A mobile cooler was always brought to the Pilot on the time of sampling. In order to preserve 

the TOC/DOC samples, three to four drops of 6 M phosphoric acid were added. The addition of acid to 

TOC/DOC samples decreases pH and hereby stops the microorganisms from metabolizing organic matter 

present in the sample (Wallace, 2003). The TOC/DOC samples were stored in the refrigerator for up to 7 

days prior to analysis. 

 

  



35 

 

5.4 Analytical Methods 

If not otherwise noted, the water used is “MilliQ” water of “type 1” (deionized and filtered through a 0.2 

µm membrane to meet standard laboratory requirements).   

5.4.1 Organic Carbon 

TOC and DOC concentration was analyzed by the TOC Analyzer Sievers 900. The same procedure was 

followed for both TOC and DOC analysis, with one exception – The samples were filtered through 0.45 

µm prior to DOC analysis, in order to remove any suspended organic carbon.  

The TOC Analyzer allows unattended operation. It calculates and auto-applies the appropriate reagent 

flow rate for any sample. The only user intervention needed, is sparging the sample for 5 minutes with 

nitrogen gas prior to analysis, inserting the sample vial in the TOC Analyzer and pressing start on the 

instrument touch screen. The nitrogen gas is introduced to convert any inorganic carbon to CO2. In the 

case of this research, we are thus measuring non-purgeable organic carbon. In the TOC Analyzer, UV 

radiation and addition of persulfate leads to oxidation of the organic carbon present in the sample.  To 

measure the CO2 produced from the organic carbon, the instrument uses membrane conductometric 

detection technology. A gas-permeable membrane selectively passes only the CO2 generated from the 

oxidation. The operating range of the TOC Analyzer is between 0.03 ng/L and 50 mg/L. (GEWater, 

2014a) (GEWater, 2014b) 

5.4.2 Ultraviolet Absorbance 

UV absorbance was measured through spectrophotometry. The instrument, Beckman DU 530, requires 

five minutes of warming up after power is switched on, and a reading of a blank sample (Milli-Q water), 